LIDARIS

LIDT Service

LIDT TEST RESULTS
LIDT VALUE

Irradiance Linear power density

T(120 s)-on-1 10.2 718 Mw/cm? 107 15 kw/cm

NOTE: Each site was exposed to laser radiation for 120 seconds. After each exposure, a waiting
period of 240 seconds was applied to allow the sample to cool down.

DAMAGE PROBABILITY

' Sample name: Sample 1 120 5001 |
. Wavelength: 1070 nm — LbT
AOI: 25.0 deg
- Polarization: Random
Effective beam diameter:(132.6 + 2.4) um
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Figure 2. Damage probability plot.



